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prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested and such sample(s) are retained for 90 days only.”
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4 Test Summary

Report No: GTSE12030022701

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
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Shenzhen, China 518102
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5 General Information

5.1 Client Information

Report No: GTSE12030022701

Applicant:

Hua Ke Electronic (HK) Co., Ltd.

Address of Applicant:

Unit 601, Grandtech Centre, No.8 On Ping Street, Siu Lek Yuen, Shatin, N.T.,
H.K.

Manufacturer:

Shenzhen Connect-ME Electronic Co., Ltd.

Address of Manufacturer/

East side two F4, First building F1, Shanghenglang The fourth industrial district,
Tongsheng Community, Dalang Street, Baoan area, Shenzhen city

Factory:

Shenzhen Connect-ME Electronic Co., Ltd.

Address of Factory:

East side two F4, First building F1, Shanghenglang The fourth industrial district,
Tongsheng Community, Dalang Street, Baoan area, Shenzhen city

5.2 General Description of E.U.T.

Product Name:

TABLET-PC

Model No.:

C-703, KLM-701, KLM-702, KLM-703, KLM-704, KLM-705, C-701, C-702, C-704,
C-705

Operation Frequency:

2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

Channel numbers:

11 for 802.11b/802.11g /802.11n(H20)
7 for 802.11(H40)

Channel separation:

5MHz

Modulation technology:
(IEEE 802.11b)

Direct Sequence Spread Spectrum (DSSS)

Modulation technology:
(IEEE 802.11g/802.11n)

Orthogonal Frequency Division Multiplexing(OFDM)

Antenna Type:

Integral

Antenna gain:

OdBi(declare by Applicant)

Power supply:

Model No.: LA-520

Input: AC 100-240V 50/60Hz 0.3A
Output: DC 5V 2000mA

DC 3.7V Li-ion rechargeable battery

Remark:

Only the model No. C-703 was tested. KLM-701, KLM-702, KLM-703, KLM-704,
KLM-705, C-701, C-702, C-704, C-705 and C-703 are differences for model name
and appearance color.

Global United Technology Services Co., Ltd.

Project No.: GTSE120300227RF
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Report No: GTSE12030022701

Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and
the highest frequency of channel were selected to perform the test, and the selected channel see below:

802.11b/802.11g/ 802.11n(H20)

Channel Frequency
The lowest channel 2412MHz
The middle channel 2437MHz
The Highest channel 2462MHz

802.11n(H40)

Channel Frequency
The lowest channel 2422MHz
The middle channel 2437MHz
The Highest channel 2452MHz

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.3 Test mode

WIFI mode Keep transmitting mode

We have verified the construction and function in typical operation. All the test modes were carried out with the EUT in
transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps

802.11n(H20) 6.5Mbps
802.11n(H40) 13.0Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for 802.11b, 6Mbps

for 802.11g , 6.5Mbps for 802.11n(H20), 13Mbps for 802.11n(H40)

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

o FCC —Registration No.: 600491

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission.
The acceptance letter from the FCC is maintained in out files. Registration 600491, July 20, 2010.
e Industry Canada (IC)
The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. Has been

Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration

No.: 9079A-1.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.
Address: 2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District, Shenzhen, China
Tel: 0755-27798480

Fax: 0755-27798960

5.6 Other Information Requested by the Customer

None.

5.7 Description of Support Units

None.

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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5.8 Test Instruments list

Report No: GTSE12030022701

Radiated Emission:

. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1 3m Sg’r?; nf;)”eerChO'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | Mar. 302011 | Mar. 29 2013
2 Control Room ZhongYu Electron | 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 Jul. 04 2011 Jul. 03 2012
- SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 Feb. 26 2012 | Feb. 252013
Double -ridged waveguide] SCHWARZBECK
5 horn MESS-ELEKTRONIK 9120D-829 GTS208 Mar. 10 2012 | Mar. 09 2013
6 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2011 | Mar. 29 2013
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 Mar. 31 2012 | Mar. 30 2013
9 Coaxial Cable GTS N/A GTS211 Mar. 31 2012 | Mar. 30 2013
10 Coaxial cable GTS N/A GTS210 Mar. 31 2012 | Mar. 30 2013
11 Coaxial Cable GTS N/A GTS212 Mar. 31 2012 | Mar. 30 2013
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 Jul. 04 2011 Jul. 03 2012
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 Jul. 04 2011 Jul. 03 2012
Pre-amplifier AFS33-18002
14 Rohde & Schwarz GTS218 June 30 2011 | June 29 2012
(18-26GHz) 650-30-8P-44
15 Band filter Amindeon 82346 GTS219 | June 302011 | June 29 2012
Conducted Emission:
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.0(L)x3.0(W)x3.0(H) | GTS252 Sep. 08 2011 | Sep. 07 2013
2 EMI Test Receiver Rohde & Schwarz ESCS30 GTS223 Jul. 04 2011 Jul. 03 2012
3 10dB Pulse Limita Rohde & Schwarz N/A GTS224 Jul. 04 2011 Jul. 03 2012
4 Coaxial Switch ANRITSU CORP MP59B GTS225 Jul. 04 2011 Jul. 03 2012
SCHWARZBECK
5 LISN MESS-ELEKTRONIK NSLK 8127 GTS226 Jul. 04 2011 Jul. 03 2012
6 Coaxial Cable GTS N/A GTS227 Jul. 04 2011 Jul. 03 2012
7 EMI Test Software AUDIX E3 N/A N/A N/A

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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6  Testresults and Measurement Data
6.1 Antennarequirement:

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)
15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may

employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output

power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds
6dBi.

E.U.T Antenna:

The antenna is Integral antenna, the best case gain of the antenna is 0dBi

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Project No.: GTSE120300227RF
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6.2 Conducted Emissions

Test Requirement: FCC Part15 C Section 15.207
Test Method: ANSI C63.4:2003
Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto
Limit: Limit (dBuV)
F MH
requency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane
| LISN LISN
40cm 80cm
=X Filter |— AC power
Equipment E.UT
EMI
Receiver
Test table/Insulation plane
Remark:
ELUT Fquipment Under Test
LISN Line Impedence Stabilization Network
Test table height=0 8m
Test procedure: 1. The E.U.T and simulators are connected to the main power through a line

impedance stabilization network (L.I.S.N.). This provides a 500hm/50uH
coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a LISN
that provides a 50ohm/50uH coupling impedance with 50ohm termination.
(Please refer to the block diagram of the test setup and photographs).

3. Both sides of A.C. line are checked for maximum conducted interference. In
order to find the maximum emission, the relative positions of equipment and all
of the interface cables must be changed according to ANSI C63.4: 2003 on
conducted measurement.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement data:

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 65
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Line:
goLevel {dBuv)
70
e FCC PART15 QP
FCC PART15 AV
50 — |
T 9
40 { ] 1
30 MWWA\W
20 p 1B
10
L]
_1[;.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Condition : FCC PART15 QP LISN(2011) LINE
Job HNa. 1 Z227REF
Test Node : WIFI mode
Test Engineer: Sam
Fead LISN Cabkle Limit  Ower
Freq Level Factor Loss Level Line Limit Remark
MHz  dBuV db db  dBuV  dBuV dB
1 0,201 57,71 0, B6 0,10 BY.97 g3, -5 LB QF
2 0.201 45,21 0,66  0.10 45,97 GE3.55 -7.58 Average
3 0.266 51.62 0.62 0.10 52,34 61.25 -3.91 QP
4 0.266 35,88 0.62 0.10 36.60 G51.25 -14.65 Average
5 0.330 48.21 0,60 0,10 48.91 59.44 -10.53 QF
3] 0.330 30.84 0.60 0.10 31.54 49 .44 -17.90 Average
T 0,914 37,40 0, 49 0,10 37,939 &e. 00 -18,01 QF
8 0.914 19.50 0,49 0,10 20,09 46,00 -25.91 Averagze
9 2.554 37.57 0.37  0.10 38.04 G56.00 -17.96 QP
10 2.564 17.85 0,37 0,10 18.32 d6.00 -27.68 Average
11 2.592 33.65 0,24 0.19 34.08 60.00 -25,92 QP
12 8.592 16.35 0.24 0.19 16.78 ©50.00 -33. 22 Average

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Neutral:
goLeve! (dBuv)
70
T FCC PART15 QP
= FCC PART15 AV
50 _-\i:‘rh_ I
10 ) 7 S 11
30 W%W«-W WMW
20 § 1p 1k
10
0
_1[;.15 2 5 1 2 5 10 20 3o
Frequency (MHz)
Condition : FCC PART15 QP LISN(Z011) NEUTRAL
Job HNo. . 22TRF
Test Mode : WIFI mode
Test Engineer: Sam
Read LISN Cakle Limit  Owver
Freq Level Factor Loss Level Line Limit Remark
MHz  dBuV db db  dBu¥  dBuV dB
1 0.203 56,00 0, 65 0,10 56,75 B3.49 -6.T74 QF
2 0.203 43.30 0,65 0,10 44,05 53.49 -9.44 Average
3 0.266 50.82 0.62 0.10 51.54 £1.25 -9.71 QF
d 0.260 34,16 0,62 0.10 34.88 51.25 -16. 37 Average
5 0.332 45,66 0,60 0,10 46,36 59.40 -13.04 QP
6 0.332 30.71 0.60 0.10 31.41 49.40 -17.99 Averaze
T 0.914 35,15 0. 49 0.10 3574 56,00 -20. 26 QF
3 0.914 19.36 0,49 0,10 19.95 46,00 -26.05 Averaze
9 3.381 36,35 0.34 0.10 36.79 b56.00 -19.21 QP
10 3.381 17.93 0, 34 0.10 18.37 d4&.00 -27.63 Average
11 9,011 34.22 0,23 0.19 34.64 60,00 -25, 36 QP
12 9.011 17.44 0.23 0.19 17.86 ©50.00 -32.14 Averaze
Notes:

1. An initial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.3 Conducted Peak Output Power

Test Requirement: FCC Part15 C Section 15.247 (b)(3)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: 30dBm
Test setup: Spectrum Analyzer

s

A= ooo
Y o |
s
/ (==Y E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

Peak Output Power (dBm)
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 11.42 9.13 8.53 7.43
Middle 11.24 9.14 8.25 7.22 30.00 Pass
Highest 11.09 9.12 8.03 7.1

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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‘ Test mode: 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.76 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.411919872 GHz
20 Offset 1 dB
—10
o P
1 P
3Gl —-20 /v/ \\\\
a0 o ] M LVL
| _40 W AtV LTIV —
—_60 PS
__70 3DB
AC
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 14 MHz Power 11.42 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.77 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.437119006 GHz
20 Offset 1 dB
—10 +
Lo | X
L1
1o 7
il —-20
L LVL
30 N,w“’“"'
et M
—-50
—_60 PS
L _70 3DB
AC
Center 2.437654535 GHz 3.713 MHz/ Span 37.13 MHz
Tx Channel
Bandwidth 14 MHz Power 11.24 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.48 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.462357019 GHz
20 Offget 1 dB
_lC Es
o S
[0 /
IXG -20 P \\
L _30 M A \‘\M LVL
MA‘.FW \AALA 1
—-50
- _60 PS
| _70 3DB
AC
Center 2.462 GHz 3.713 MHz/ Span 37.13 MHz
Tx Channel
Bandwidth 14 MHz Power 11.09 dBm

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF

Page 14 of 65



Report No: GTSE12030022701

‘ Test mode: 802.11g
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.27 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.409143637 GHz
20 Offset 1 dB
—10 T
—0O M IO NN Sy
10 Nan N
R v A\
Mi= —-20 w')
LVL
I _30 MWJ\"MU ”\\l‘
40 MV,\,/\V MM
stk (A Mg
L _60 PS
L _70 3DB
AC
Center 2.412 GHz 4.95103 MHz/ Span 49.5103 MHz
Tx Channel
Bandwidth 22 MHz Power 9.13 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.09 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.441868590 GHz
20 Offset 1 dB
—10
1
A
O VY —WM\ -
1 PRI
MAXH [l g0}
LVL
. - o \\N
40 ] ML
WM”W e
- _60 PS
| _70 3DB
AC
Center 2.4365 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 9.14 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.08 dBm
Ref 21 dBm *Att 20 dB SWT 10 ms 2.459760000 GHz
20 Offset 1 dB
—10 T
-0 . 4
/«A'MWVW ._.MM-WM.A_,—A_\
[~
/{
MED -20 ) Y
LVL
--30 W—/"‘N MM
40 WM M“%
- _60 PS
L _70 3DB
AC
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 9.12 dBm

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 65



Report No: GTSE12030022701

‘ Test mode: 802.11n(H20)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.17 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.408045673 GHz
20 Offset 1 dB
—10
Lo L
/MMWMWM\
10 7 ~
M=l --20 Al
| o \qq‘w LVL
- _40 4 A
b dani A ..Av.vv_\
L _60 PS
| _70 3DB
AC
Center 2.412 GHz 5.25 MHz/ Span 52.5 MHz
Tx Channel
Bandwidth 22 MHz Power 8.53 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.15 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.443089744 GHz
20 Offset 1 dB
—10
o 1
J/.MWWWMMM
1 PRI v ]
I,
sl --20
LVL
- W’M \M\\M
| _40 e M(Akv
R I\MM""/ \MV\M mw)
| _60 PS
70 3DB
AC
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 8.25 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.40 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.456310897 GHz
20 Offset 1 dB
—10
-0 MMMWWN a
0 '\APW\\\
1 PK] J‘/ '\K‘
Al —-20
LVL
--30 P k\/\“‘w
40 MMM’ Ny
A i N MMWW
—-60 PS
| _70 3DB
AC
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 8.03 dBm

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Project No.: GTSE120300227RF

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 65



Report No: GTSE12030022701

‘ Test mode: 802.11n(H40)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.67 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.435782051 GHz
20 Offset 1 dB
—10
o 3
B PSR VS S N
[1 P / \
=0 —-20
LVL
--30 4
/ \
__45;) W’A\/\l A\'“"\r
\’w
ad A
L _60 PS
L _70 3DB
AC
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.43 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -6.05 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.439724359 GHz
20 Offset 1 dB
—10
o 5
--10 frion A
1 PK| J,/ \
sl --20 g‘
LVL
—-30 / \
- _40 e o]
AR ,w [t g
=0 0"
| _60 PS
L _70 SEB
Al
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.22 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.76 dBm
Ref 21 dBm *Att 20 dB SWT 2.5 ms 2.436935897 GHz
20 Offset 1 dB ||
—10
Lo ;
| _10 MJLVW‘ S,
1 PK| / \
= -20 7
LVL
--30 A
40 I V/\J )\M
I W=Ssing [ Nnd
&1y TN
| 60 PS
o
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.11 dBm
Highest channel
Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 17 of 65



GTS

6.4 Emission Bandwidth

Report No: GTSE12030022701

Test Requirement:

FCC Part15 C Section 15.247 (a)(2)

Test Method:

ANSI C63.4:2003 and KDB558074 D01 Meas Guidance

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o o
i e o

~]
o i o

[— e |

oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Measurement Data

Emission Bandwidth (MHz) o
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 10.53 17.07 17.83 36.46
Middle 10.36 16.51 17.83 36.46 >500 Pass
Highest 10.41 16.63 17.71 36.06

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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Report No

: GTSE12030022701

Test mode:

802.11b

® RBW 300 kiz Delta 1 [T1 ]
VBW 1 Wz 32 a8

Ref 21 dBm Att 20 d8 SWT 2.5 ms

20 offfet 1 46 arkgr T LT1

2.40675:
B

2.41178%654 Ghiz

Center 2.412 GHz 1.5 MHz/ Span 15 WHz

Date: 30.MAR.2012 00:22:15

Lowest channel
® RBW 300 kHz Pelta 1 [T1 1

Ref 21 dBm Att 20 a8 SWT 2.5 ms 10.360576923 MHz
20 Offjet 1 g8 arkqr 1 L1111
arkqr
1 PK
1 T S R
o a05] dB
Center 2.437 Ghz 1.5 MHz/ Span 15 MHz

Date: 30.MAR.2012 00:52:35

Middle channel

@ REW 300 itz
VBW 1 MHz
Ref 21 dom Att 20 a8 ST 2.5 ms
20 Offfe( T EE
5
P
] ] 5
{o1,0672¢ dBn
Center 2.462 GHz 15 W2/ Span 15 Wz

Date: 30.MAR.2012 01:03:32

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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GTS

Report No: GTSE12030022701

‘ Test mode: 802.11g

® RBW 300 kiz Delta 1 [T1 1
VBW 1 Wz 0.28

28 a8
Ref 21 dBm Att 20 d8 SWT 2.5 ms 17.067307692 MHz

oo oo 1 o N AT

2.414043269 Ghiz

Center 2.412 GHz 2.5 WHz/ Span 25 WHz

Date: 30.MAR.2012 01:31:37

Lowest channel

\/@ RBW 300 kHz Delta 1 [T1 ]
VBW 1 MHz 0.14 dB
ReT 21 dem Ate 20 de SWT 2.5 ms 16.¢ z
20 offfet 1 B arkqr 1 [11
1.3

ark

Center 2.437 Ghz 2.5 MhHz/ Span 25 MHz

Date: 2.APR.2012 20:44:31

Middle channel

@ RBW 300 kHz Delta 1 [T1 ]
VeW 1 Wiz 0.46 dB

Ref 21 dBm Att 20 dB SWT 2.5 ms 16.626602564 Iz

20 offfet 1 g8 Varkqr 1 [T1]1

%m f 9 dem ,\
/ 4

Center 2.462 Ghz 2.5 MHz/ Span 25 MHz

Date: 2.APR.2012 21:24:37

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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Report No: GTSE12030022701

Test mode: 802.11n(H20)

\/@ REW 300 kHz  Delta 1 [T1 1
VB 1 WHz 0.55 a8

Ref 21 dBm Att 20 d8 SWT 2.5 ms 17.828525641 MHz

oo oo 1 o N ST
a1

2.403104769

ENRENT]

A pieg doA L s Apesopbboleiiod Mgl At 4l

Start 2.3995 GHz 2.5 WHz/ Stop 2.4245 GHz

Date: 2.APR.2012 21:51:49

Lowest channel

® REW 300 KHz  Delta 1 [T1 ]
VBW 1 Wz 50 de
Ref 21 dem Ate 20 de SuT 2.5 ms 17.828525641 WHz

20 offfet 1 B arkqr 1 L1111
1479 dbnl

2. 428024641 crz| N

arkdr 2 TT1[1
ENEE 84 dBm
M= 2.44256910 Ghiz|

A Wb oL i

&

s

i v b s ,
m,rfff,u . Y
wh \\‘1

&

Center 2.437 Ghz 2.5 MhHz/ Span 25 MHz

Date: 2.APR.2012 22:15:55

Middle channel

@ RBW 300 kHz Delta 1 [T1
VeW 1 Wiz o

Ref 21 dBm Att 20 dB SWT 2.5 ms 17.708333:
F20- orffet 1 g8

-1.60 dem
2.450434807 Ghiz

TRV YELEA NN Y 1 il gl ol

-
o1 /“;; aBn “«_\

Center 2.462 Ghz 2.5 MHz/ Span 25 MHz

Date: 2.APR.2012 22:33:53

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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GTS

Report No: GTSE12030022701

| Test mode: 802.11n(H40)

® RBW 1 MHz Delta 1 [T1 1
VW 3 Wz 0

~0.61 dB
Ref 21 dBm Att 20 d8 SWT 2.5 ms 36.458333333 WHz

Fo- orffet 1 g8

U:/m - \
7 \

Center 2.422 GHz 5 MHz/ Span 50 WHz

Date: 2.APR.2012 22:57:43

Lowest channel
® RBW 1 MHz Delta 1 [T1 | .

Ref 21 dBm Att 20 a8 SWT 2.5 ms

20 offjet 1 qB
M=
(At | v sy
V 1178 dem \
f\/ Rﬁm
Center 2.437 Ghz 5 WHz/ Span 50 Wz

Date: 2.APR.2012 23:24:29

Middle channel
@ RBW 1 MHz Delta
20 offfet T g8

HEn

&

2. 44262
D;/—Jl,'ﬂ GED \

Center 2.452 Ghz 5 MHz/ Span 50 MHz

Date: 2.APR.2012 23:40:22

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 22 of 65



GTS

Report No: GTSE12030022701

6.5 Power Spectral Density

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: 8dBm
Test setup:
Spectrum Analyzer
1 = ggg
s o |
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHz) Himit Result
(dBm/3KHz)
802.11b 802.11g 802.11b 802.11g
Lowest -5.03 -11.34 -15.20 -20.23 -26.54
Middle -2.92 -11.78 -15.20 -18.12 -26.98 8.00 Pass
Highest -4.36 -11.51 -15.20 -19.56 -26.71
Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHz) Limit Result
(dBm/3KHz)
802.11n(H20) | 802.11n(H40) 802.11n(H20) | 802.11n(H40)
Lowest -11.49 -15.58 -15.20 -26.69 -30.78
Middle -11.53 -15.70 -15.20 -26.73 -30.90 8.00 Pass
Highest -11.95 -15.94 -15.20 -27.15 -31.14
Remark: BWCF = 10log(3 kHz/100 kHz)= -15.20dB
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 23 of 65



GTS

‘ Test mode: 802.11b

Report No: GTSE12030022701

® RBW 100 kHz  Varker 1T
VBW 300 kHz 5.03 dBm
Ref 21 dem Ate 20 de SWT 10 ms 2.411134615 GHz
[0 offfet 145
(Al
T
n post ARV
Center 2.412 GhHz 1.5 WHz/ Span 15 Wiz
Date: 30.MAR.2012 00:23:45
@ RBW 100 kiz varker 1 [T1 1
VBIW 300 kHz 2.92 dam
Ref 21 dBm Att 20 dB SWT 10 ms 2.435750000 GHz
F20 offfet 1 48
(Al
W
<
Center 2.437 GHz 1.5 WhHz/ Span 15 Wz
Date: 30.MAR.2012 00:54:32
@ REW 100 Kz arker 1 [T1 1
VBW 300 kHz 4.36 den
Ref 21 dem Ate 20 d8 SWT 10 ms 2.462264423 Ghz
F20-orffet 1 o
(Al
1 e
|
1
MMW
| Py
Center 2.462 GHz 1.5 Whz/ Span 15 Wz

Date: 30.MAR.2012 01:06:17

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 24 of 65



GTS

‘ Test mode: 802.11g

Report No: GTSE12030022701

® RBW 100 kHz  Marker 10711
VBW 300 kHz 11.34 dBn
ReT 21 dem Ate 20 de SWT 10 ms 2.413682692 GHz

20 offfet 1 45

Center 2.412 Ghz 2.5 MhHz/ Span 25 MHz

Date: 30.MAR.2012 01:39:59

Lowest channel

@ RBW 100 kHz varker 1 [T1 1
VB 300 iz 11.78 dem
Ref 21 dem Ate 20 dB SUT 10 ms 2.431974359 Ghz
F20 offfet 1 48
LAl
1
ol [T
f”w o ufling
1!
T
f[ ‘
B r’ /J/ \nm
et
Center 2.4355 GHz 2.5 Whiz/ Span 25 Wz
Date: 2.APR.2012 20:56:09
@ REW 100 Kz arker 1 [T1 1
VBl 300 kiz 11.51 dem
Ref 21 dam Att 20 dB SIT 10 ms 2.456991987 Ghiz
20 offfet 1 4B
(Al
TP
I

Center 2.462 Ghz 2.5 WHz/ Span 25 MHz

Date: 2.APR.2012 21:32:05

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 25 of 65



GTS

Report No: GTSE12030022701

| Test mode: 802.11n(H20)

® RBW 100 kiz arker 1 [T1 1
VB 300 khz 114

9 dBm
Ref 21 dBm Att 20 d8 SWT 10 ms 2.414483074 GHz

Fo- orffet 1 g8

Center 2.412 GHz 2.5 WHz/ Span 25 WHz

Date: 2.APR.2012 21:58:47

Lowest channel

\/@ RBW 100 kHz arker 1 [T1 ]
VBW 300 kHz 11.53 dBn
ReT 21 dem Ate 20 de SWT 10 ms 2.431091987 GHz
20 offjet 1 qB
| (Al
M=

Center 2.437 Ghz 2.5 MhHz/ Span 25 MHz

Date: 2.APR.2012 22:22:08

Middle channel

@ RBW 100 KHz varker 1 [T1 1
VB 300 iz 11.95 dem

Ref 21 dBm Att 20 dB SWT 10 ms 2.456991987 GHz
F20- orffet 1 g8

Center 2.462 Ghz 2.5 MHz/ Span 25 MHz

Date: 2.APR.2012 22:41:21

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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GTS

Report No: GTSE12030022701

‘ Test mode:

802.11n(H40)

Date:

®

Date:

®

HEn

Date:

RBW 100 KHz
VBIW 300 kHz

20" OFf$et 1 dB
(Al
‘
okt b bbbt s |l Lubodod Dbl e b od
f” [
Ll 1
Y v
2.APR.2012 23:03:36
Lowest channel
RBW 100 kHz larker 1 [T1 ]
20 offjet 1 do
(Al
‘
1 btk Lol L 0L O U
( ’ Wil il . W
Loy | .'L
bl R
2.APR.2012 23:31:01
Middle channel
RBW 100 kHz Marker 1 [T1 ]
20 offjet 1 g8
(Al

e ETR

TN A
e

byl 4 okl Ll deold o
Y4

" by
v-v-H, TR wwg\

K

Center 2.452 Ghz

2.APR.2012 23:47:23

5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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Report No: GTSE12030022701

6.6 Band edges
6.6.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
s
A= OO
Y o |
= =5 E.U.T
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE120300227RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 28 of 65



Test mode:

® RBW 100 KHz
VB 300 kHz

Ref 21 dBm “Att 20 dB SWT 15 ms.

Marker 3 [T1 ]
45.90 dBm
2.400000000 GHz

20 Offget 1 4B Varkdr 1 LT1]T

2.414018494 GHz
Varkdr 2 [T1]1

1

[y, |

1 -4.59 dBm

i

Center 2.404852 GHz 3.713 MHz/ Span 37.13 MHz

Date: 2.APR.2012 19:21:02

Lowest channel

Test mode:

® RBW 100 khHz Marker 3 [T1 ]
VBW 300 khz 43.99 dBm
Ref 21 dem Ate 20 dB SWT 15 ms 2.400000000 GHz

[20 offget 1 4B Warkdr 1 [TL1]T

11.06 dem
2. 41452
Varkdr 2 [T1[1
31.90 dBm
2.40318¢702 Gz

T —11-96 dBm

Tty ekl
¥ A

L H
, s

Center 2.407320952 GHz 3.685309 MHz/ Span 36.85309 WMHz

Date: 2.APR.2012 20:03:52

Lowest channel

802.11b

®

Date:

Ref 21 dBm

Report No: GTSE12030022701

RBW 100 kHz
VBW 300 kHz
SWT 20 ms

Marker 3 [T1 ]

“Att 20 dB

20 Offget 1 4B

Varkdr 1 LT1

2.463104305 GHz

Varkdr 2 [T1]1

1

1WW

Center 2.47524485 GHz

2.APR.2012 19:45:19

802.11g

®

Date:

Ref 21 dBm

4.95103 MHz/ Span 49.5103 MHz

Highest channel

RBW 100 kHz Varker 3 [T1 ]
VB 300 kHz
SWT 10 ms

Att 20 dB

20 offget 1 e

Varkqr 1 [11
1.4
2.457007212 G

Varkdr 2 [T1

3
2470804288 Gi

Mkl 1]

2 —p1.48 de|

Center 2.47375 GHz

2.APR.2012 21:39:56

5.25 WHz/ Span 52.5 MHz

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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Test mode:
&

RBW 100 kHz Varker 3 [T1 ]
VB 300 kHz 45.12 dBm
Ref 21 dem Att 20 dB SWT 15 ms 2.400000000 GHz

[20 offget 1 4B Warkdr 1 [TL1]T
1

Varkdr 2

T ali-leudifleg il ol

= 2 1.6 aBn| 3 a:

T
%MMM

Center 2.4069725 GHz 3.3045 MHz/ Span 33.945 MHz

Date: 2.APR.2012 22:05:06

Lowest channel

Test mode:

RBW 100 KHz farker 3 [T1 ]

VBW 300 kHz 4 dBm
Ref 21 dBm Att 20 dB SWT 10 ms 2.400000000 GHz
[20 offget 1 B Tarkqr 1 LT1(T

1842 dem

Varkd

1 -15.42 dém

RO (KR Y AP EENRR ARV YR

02 -ps.42 defn
J L

Center 2.41379 GHz 6.1 MHz/ Span 61 MHz

Date: 2.APR.2012 23:13:36

Lowest channel

802.11n(H20)
®

Ref 21 dem

Report No: GTSE12030022701

20 offget 1 e

RBW 100 kHz  Marker 3 [T1 ]
VBW 300 kHz 57.61 dBm
Att 20 d8 SWT 10 ms 2.483500000 GHz
SarRd e T TTIT
17.02 dBn
2457004662 chz N

Varkdr 2 [T1
31.37 dBm
2.471301218 GhHz

phduf]

«/—f

/ D2 -p2.02 dB]

[

Center 2.4740525 GHz

Date: 2.APR.2012 22:46:52

802.11n(H40)
@

5.1895 MHz/ Span 51.895 MHz

Highest channel

ROV 100 Kz arker 3 71 1
VEW 300 Kz 0 dem
Ref 21 dBm Att 20 dB SWT 10 ms 2 0000 GHz
(207 Offget 1 dB Tarkqgr I [T1
L B
T
1 PK] 34.99 dBm
(it 2470631538 GHz
[~ 1
T2 T
YRR ANEE TR AT TR
(R ;
’ A
L VMBI oo
Center 2.46642 GHz 7.3 MHz/ Span 73 MHz

Date: 2.APR.2012 23:54:49

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF
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Report No: GTSE12030022701

6.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.4: 2003
Test Frequency Range: 30MHz to 25GHz, only worse case is reported
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Al 1GH
bove 1GHz Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Ab 1GH
ove i 74.00 Peak Value
Test setup: ~
TT Antenna Tower
}----b 3m <..§........{ — Horn Antenna
EUT v /’
,__EI_‘7 Sl Spectrum
A Di\ Analyzer
Turn O.gm 'i‘
Table A A
1 1
Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above the ground

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from O degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:
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‘ Test mode: | 802.11b Test channel: Lowest
Peak value:
Frequency Read Level ?gifgfa Cable E;i?;:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) | (dB)
2390.00 51.03 27.59 3.33 30.10 51.85 74.00 -22.15 Horizontal
2400.00 50.48 27.58 3.37 30.10 51.33 74.00 -22.67 Horizontal
2390.00 52.26 27.59 3.33 30.10 53.08 74.00 -20.92 Vertical
2400.00 51.70 27.58 3.37 30.10 52.55 74.00 -21.45 Vertical
Average value:
Frequency | Read Level ﬁ;:cr::a Cable E:j:;?p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 39.97 27.59 3.33 30.10 40.79 54.00 -13.21 Horizontal
2400.00 39.77 27.58 3.37 30.10 40.62 54.00 -13.38 Horizontal
2390.00 41.23 27.59 3.33 30.10 42.05 54.00 -11.95 Vertical
2400.00 40.99 27.58 3.37 30.10 41.84 54.00 -12.16 Vertical
Test mode: 802.11b Test channel: Highest
Peak value:
Frequency Read Level ?gifgfa Cable E;i?g:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 49.96 27.53 3.49 29.93 51.05 74.00 -22.95 Horizontal
2500.00 49.46 27.55 3.52 30.70 49.83 74.00 -24 .17 Horizontal
2483.50 51.20 27.53 3.49 29.93 52.29 74.00 -21.71 Vertical
2500.00 50.69 27.55 3.52 30.70 51.06 74.00 -22.94 Vertical
Average value:
Frequency | Read Level ?gifgfa Cable E;i?g:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) | (dB)
2483.50 39.00 27.53 3.49 29.93 40.09 54.00 -13.91 Horizontal
2500.00 38.60 27.55 3.52 30.70 38.97 54.00 -15.03 Horizontal
2483.50 40.24 27.53 3.49 29.93 41.33 54.00 -12.67 Vertical
2500.00 40.07 27.55 3.52 30.70 40.44 54.00 -13.56 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode:

| 802.11g

Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 50.58 27.59 3.33 30.10 51.40 74.00 -22.60 Horizontal
2400.00 51.99 27.58 3.37 30.10 52.84 74.00 -21.16 Horizontal
2390.00 50.81 27.59 3.33 30.10 51.63 74.00 -22.37 Vertical
2400.00 51.21 27.58 3.37 30.10 52.06 74.00 -21.94 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 39.52 27.59 3.33 30.10 40.34 54.00 -13.66 Horizontal
2400.00 39.28 27.58 3.37 30.10 40.13 54.00 -13.87 Horizontal
2390.00 40.78 27.59 3.33 30.10 41.60 54.00 -12.40 Vertical
2400.00 40.50 27.58 3.37 30.10 41.35 54.00 -12.65 Vertical
Test mode: 802.11g Test channel: Highest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 49.47 27.53 3.49 29.93 50.56 74.00 -23.44 Horizontal
2500.00 48.95 27.55 3.52 30.70 49.32 74.00 -24.68 Horizontal
2483.50 50.71 27.53 3.49 29.93 51.80 74.00 -22.20 Vertical
2500.00 50.18 27.55 3.52 30.70 50.55 74.00 -23.45 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 38.51 27.53 3.49 29.93 39.60 54.00 -14.40 Horizontal
2500.00 38.09 27.55 3.52 30.70 38.46 54.00 -15.54 Horizontal
2483.50 39.75 27.53 3.49 29.93 40.84 54.00 -13.16 Vertical
2500.00 39.56 27.55 3.52 30.70 39.93 54.00 -14.07 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11n(H20) Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 50.34 27.59 3.33 30.10 51.16 74.00 -22.84 Horizontal
2400.00 49.86 27.58 3.37 30.10 50.71 74.00 -23.29 Horizontal
2390.00 51.57 27.59 3.33 30.10 52.39 74.00 -21.61 Vertical
2400.00 51.08 27.58 3.37 30.10 51.93 74.00 -22.07 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 39.28 27.59 3.33 30.10 40.10 54.00 -13.90 Horizontal
2400.00 39.15 27.58 3.37 30.10 40.00 54.00 -14.00 Horizontal
2390.00 40.54 27.59 3.33 30.10 41.36 54.00 -12.64 Vertical
2400.00 40.37 27.58 3.37 30.10 41.22 54.00 12.78 Vertical
Test mode: 802.11n(H20) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 49.28 27.53 3.49 29.93 50.37 74.00 -23.63 Horizontal
2500.00 48.77 27.55 3.52 30.70 49.14 74.00 -24.86 Horizontal
2483.50 50.52 27.53 3.49 29.93 51.61 74.00 -22.39 Vertical
2500.00 50.00 27.55 3.52 30.70 50.37 74.00 -23.63 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 38.32 27.53 3.49 29.93 39.41 54.00 1459 Horizontal
2500.00 37.91 27.55 3.52 30.70 38.28 54.00 15.72 Horizontal
2483.50 39.56 27.53 3.49 29.93 40.65 54.00 -13.35 Vertical
2500.00 39.38 27.55 3.52 30.70 39.75 54.00 14.25 Vertical
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Test mode: 802.11n(H40) Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 50.05 27.59 3.33 30.10 50.87 74.00 2313 Horizontal
2400.00 49.56 27.58 3.37 30.10 50.41 74.00 -23.59 Horizontal
2390.00 51.28 27.59 3.33 30.10 52.10 74.00 -21.90 Vertical
2400.00 50.78 27.58 3.37 30.10 51.63 74.00 -22.37 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 38.99 27.59 3.33 30.10 39.81 54.00 14.19 Horizontal
2400.00 38.85 27.58 3.37 30.10 39.70 54.00 -14.30 Horizontal
2390.00 40.25 27.59 3.33 30.10 41.07 54.00 -12.93 Vertical
2400.00 40.07 27.58 3.37 30.10 40.92 54.00 -13.08 Vertical
Test mode: 802.11n(H40) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 48.92 27.53 3.49 29.93 50.01 74.00 -23.99 Horizontal
2500.00 48.44 27.55 3.52 30.70 48.81 74.00 -25.19 Horizontal
2483.50 50.16 27.53 3.49 29.93 51.25 74.00 22.75 Vertical
2500.00 49.67 27.55 3.52 30.70 50.04 74.00 -23.96 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 37.96 27.53 3.49 29.93 39.05 54.00 -14.95 Horizontal
2500.00 37.58 27.55 3.52 30.70 37.95 54.00 -16.05 Horizontal
2483.50 39.20 27.53 3.49 29.93 40.29 54.00 13.71 Vertical
2500.00 39.05 27.55 3.52 30.70 39.42 54.00 -14.58 Vertical
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6.7 Spurious Emission
6.7.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
Y o |
Fa - Y o |
s o |
— oo E.U.T
(o
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Test plot as follows:
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Test mode: 802.11b

Lowest channel
&

RBW 100 khHz Varker 2 [T1 ] ® RBW 100 khHz Marker 1 [T1 ]
VBW 300 khz 51.36 VBIW 300 kiz 56.87 dBm
Ref 21 dem Ate 20 dB SWT 1 s 269.663 Ref 21 dem Ate 20 dB SWT 1.5 s 24.879807692 GHz
[20 offjet 1 B Marke 20 offget 1 4B
L L (Al
1 Pk 1 Pk
xh xn
1 -5.0% dgn 1 -5.0% dem
2 -ps_b3 dep 2 -p5.03 depn

f
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Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 30.MAR.2012 00:24:17 Date: 30.MAR.2012 00:24:38

30MHz~10GHz 10GHz~25GHz
Middle channel
®

RBW 100 kHz larker 1 [T1 ] ® RBW 100 kHz larker 1 [T1 ]

VBIW 300 kiz 6.20 dem VBIW 300 kiz 5 dem
Ref 21 dBm Att 20 de SWT 1 s 2.426634615 GHz Ref 21 dBm Att 20 de SWT 1.5 s 0000 GHz
20 offget 1 go 20 offget 1 go
L (Al L (Al
1 PK 1 PK
A (A
1 -2.9% dam 1 -2.9% dem
2 -p2.{2 agp 2 -p2.92 dgp
JL“ b wJ PILACN L n VPR R PO Sostoads o : A VU NTTURTIO| RO TR SO IR BT YT YT
ot A7 t g o b Ayt
Start 30 MHz 997 WHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 30.MAR.2012 00:54:49 Date: 30.MAR.2012 00:55:01

30MHz~10GHz 10GHz~25GHz
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Highest channel
&

RBW 100 KkHz
VBW 300 kHz 6

Marker 1 [T1 ]
.97 dBm

Ref 21 dem Ate 20 dB SWT 1 s 2.458589744 GHz

20 offiet 1 B

L (Al
1 Pk
]

1 -4.3 deh
2 -pa.d6 defn
Jl,« I b L e L bt b
iy 0 ol
Start 30 MHz 997 WHz/ Stop 10 GHz

Date: 30.MAR.2012 01:06:41

30MHz~10GHz

Report No: GTSE12030022701

® RBW 100 kHz Marker 1 [T1 ]

VBI 300 KHz 57.19 dn
Ref 21 dem Att 20 d8 ST 15 s 23221153846 Gz
20 offget 146

™
b1 -4.3¢ dBn
2 —ba.36 daf
!

TN TRSURTIN FOTID VONTYIR RV R PRTH NOWRVTTN NP N WY
Start 10 oHz 15 GHzs Stop 25 Ghz

Date: 30.MAR.2012 01:06:54

10GHz~25GHz

Test mode:

802.11g

Lowest channel

RBW 100 kHz
VBW 300 kHz

varker 2 [T1

1

-51.53 dBm

Ref 21 dBm Att 20 dB SWT 1s 269.663461538 MHz
[20- offget 1 B Varkdr I LT1]T
-13.72 dBm
241065051 cHz M
1 p4
]
F= T 1134 gen
== 52 1. agj
’AL,AA' PRI ¥ ™ O PRTRTUNS YWOU DR TSIV YTL IURRITTR FINTROWH SOOI
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30MHz~10GHz

@ REW 100 kHz
VBW 300 kiz
Ref 21 dBm Att 20 dB SHT 1.5 s
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= ST 1134 dBn
= 52 —pT-34 a8
h 1
ol AL bbb i Lo 1oty i s i, meL
Start 10 Ghz 1.5 GHz/ Stop 25 GHz
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10GHz~25GHz

Global United Technology Services Co., Ltd.

Project No.: GTSE120300227RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 38 of 65




Report No: GTSE12030022701

Middle channel
&

“RBW 100 KkHz Marker 1 [T1 ] ® RBW 100 kHz
“VBW 300 KHz 13.40 der VBI 300 KHz
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AxH
v
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e
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Test mode: 802.11n(H20)

Lowest channel
&

RBW 100 kHz varker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.92 dBm VBW 300 kHz 57.45 dBm
Ref 21 dBm “Att 20 dB ST 1s 2.394679487 GHz Ref 21 dBm “Att 20 dB SWT 1.5 s 7.163461538 GHz
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Highest channel
&

RBW 100 KHz Marker 2 [T1 ] ® RBW 100 KHz Marker 1 [T1 ]
VBW 300 khz 53.29 d8m VB 300 Kz 56.81 dem
Ref 21 dem Att 20 dB swT 1s 125865384615 Wz Ref 21 dem Att 20 dB SWT 1.5 s 23.725961538 GHz
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14.53 dBm
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Test mode: 802.11n(H40)

Lowest channel
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Middle channel
&

RBW 100 KHz Marker 1 [T1 ] ® RBW 100 KHz Marker 1 [T1 ]
VB 300 kHz 16.95 dem VBIW 300 kiz 56.70 dem
Ref 21 dem Att 20 de ST 1s 2.442612179 GHz Ref 21 dem Att 20 de SWT 1.5 s 22.836 2 6
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6.7.2 Radiated Emission Method

Report No: GTSE12030022701

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.4: 2003

Test Frequency Range:

30MHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 120KHz 300KHz Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Above 1GHz
Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz
74.0 Peak Value
Test setup: Below 1GHz
o Antenna Tower
J ________ Search
EUT >3m <¢, { ,/ Antenna
4m /
RF Test
‘? —_ L Receiver
¥ I [ ! !
EbTe 0fm : Im \ BE
G g |:|0|:|
[ |
s

: N [ 1
Loty iddd

Ground Plane

Above 1GHz
[=—=]
: Antenna Tower
}....; 3m (..i........{ — Horn Antenna
EUT ¥
dm Spectrum
A m\ Analyzer
; N
H d [ . :
¥ ¥
T | O " \ ==
able A LA -
0 v Amplifier Lloa
d 1 1 1

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300227RF

Page 43 of 65



GTS

Report No: GTSE12030022701

Test Procedure:

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from 0 degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

[ ] Below 1GHz

Frequency E:::I Al:n;?:?:ra ?_?):I: Preamp Level Limit Line a\r/:l’: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
31.91 54.50 14.56 0.14 32.23 36.97 40.00 -3.03 Vertical
61.35 43.08 12.80 0.18 31.95 2411 40.00 -15.89 Vertical
143.83 45.62 12.86 0.31 31.95 26.84 43.50 -16.66 Vertical
336.04 49.97 12.88 0.68 32.31 31.22 46.00 -14.78 Vertical
432.55 50.10 15.53 0.85 32.09 34.39 46.00 -11.61 Vertical
912.86 40.33 24.42 1.74 31.47 35.02 46.00 -10.98 Vertical
34.16 46.32 11.64 0.14 32.23 25.87 40.00 -14.13 Horizontal
106.76 41.47 11.58 0.26 31.74 21.57 43.50 -21.93 Horizontal
239.99 60.83 11.14 0.51 32.28 40.20 46.00 -5.80 Horizontal
336.04 54.09 13.72 0.68 32.31 36.18 46.00 -9.82 Horizontal
528.25 44.82 19.56 1.05 31.52 33.91 46.00 -12.09 Horizontal
721.73 50.77 20.21 1.38 31.65 40.71 46.00 -5.29 Horizontal
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‘ Test mode: ‘ 802.11b Test channel: Lowest
Peak value:
Frequency f:\?edl A::Z?:ra ?_22': Preamp Level Limit Line (L)I\I’/Ti: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 37.06 31.79 5.34 24.07 50.12 74.00 -23.88 Vertical
7236.00 33.64 36.19 6.88 26.44 50.27 74.00 -23.73 Vertical
9648.00 27.35 38.07 8.96 25.36 49.02 74.00 -24.98 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 35.83 31.79 5.34 24.07 48.89 74.00 -25.11 Horizontal
7236.00 32.40 36.19 6.88 26.44 49.03 74.00 -24.97 Horizontal
9648.00 26.14 38.07 8.96 25.36 47.81 74.00 -26.19 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 28.75 31.79 5.34 24.07 41.81 54.00 -12.19 Vertical
7236.00 25.48 36.19 6.88 26.44 42.11 54.00 -11.89 Vertical
9648.00 19.14 38.07 8.96 25.36 40.81 54.00 -13.19 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 27.52 31.79 5.34 24.07 40.58 54.00 -13.42 Horizontal
7236.00 24.24 36.19 6.88 26.44 40.87 54.00 -13.13 Horizontal
9648.00 17.93 38.07 8.96 25.36 39.60 54.00 -14.40 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 36.10 31.85 5.40 24.01 49.34 74.00 -24.66 Vertical
7311.00 34.40 36.37 6.90 26.58 51.09 74.00 -22.91 Vertical
9748.00 29.27 38.27 9.00 25.30 51.24 74.00 -22.76 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 34.88 31.85 5.40 24.01 48.12 74.00 -25.88 Horizontal
7311.00 33.18 36.37 6.90 26.58 49.87 74.00 -24.13 Horizontal
9748.00 28.05 38.27 9.00 25.30 50.02 74.00 -23.98 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 27.87 31.85 5.40 24.01 41.11 54.00 -12.89 Vertical
7311.00 26.25 36.37 6.90 26.58 42.94 54.00 -11.06 Vertical
9748.00 20.94 38.27 9.00 25.30 42.91 54.00 -11.09 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 26.65 31.85 5.40 24.01 39.89 54.00 -14.11 Horizontal
7311.00 25.03 36.37 6.90 26.58 41.72 54.00 -12.28 Horizontal
9748.00 19.72 38.27 9.00 25.30 41.69 54.00 -12.31 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11b Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 34.56 31.89 5.46 23.96 47.95 74.00 -26.05 Vertical
7386.00 33.39 36.49 6.93 26.79 50.02 74.00 -23.98 Vertical
9848.00 29.68 38.62 9.05 25.26 52.09 74.00 -21.91 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 33.35 31.89 5.46 23.96 46.74 74.00 -27.26 Horizontal
7386.00 32.16 36.49 6.93 26.79 48.79 74.00 -25.21 Horizontal
9848.00 28.47 38.62 9.05 25.26 50.88 74.00 -23.12 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 26.34 31.89 5.46 23.96 39.73 54.00 -14.27 Vertical
7386.00 25.25 36.49 6.93 26.79 41.88 54.00 -12.12 Vertical
9848.00 21.49 38.62 9.05 25.26 43.90 54.00 -10.10 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 2513 31.89 5.46 23.96 38.52 54.00 -15.48 Horizontal
7386.00 24.02 36.49 6.93 26.79 40.65 54.00 -13.35 Horizontal
9848.00 20.28 38.62 9.05 25.26 42.69 54.00 -11.31 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 36.18 31.79 5.34 24.07 49.24 74.00 -24.76 Vertical
7236.00 33.06 36.19 6.88 26.44 49.69 74.00 -24.31 Vertical
9648.00 26.71 38.07 8.96 25.36 48.38 74.00 -25.62 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 35.13 31.79 5.34 24.07 48.19 74.00 -25.81 Horizontal
7236.00 31.52 36.19 6.88 26.44 48.15 74.00 -25.85 Horizontal
9648.00 25.56 38.07 8.96 25.36 47.23 74.00 -26.77 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 28.04 31.79 5.34 24.07 41.10 54.00 -12.90 Vertical
7236.00 24 .84 36.19 6.88 26.44 41.47 54.00 -12.53 Vertical
9648.00 18.47 38.07 8.96 25.36 40.14 54.00 -13.86 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 26.72 31.79 5.34 24.07 39.78 54.00 -14.22 Horizontal
7236.00 23.53 36.19 6.88 26.44 40.16 54.00 -13.84 Horizontal
9648.00 17.29 38.07 8.96 25.36 38.96 54.00 -15.04 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 35.45 31.85 5.40 24.01 48.69 74.00 -25.31 Vertical
7311.00 33.73 36.37 6.90 26.58 50.42 74.00 -23.58 Vertical
9748.00 28.49 38.27 9.00 25.30 50.46 74.00 -23.54 Vertical
12185.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4874.00 34.26 31.85 5.40 24.01 47.50 74.00 -26.50 Horizontal
7311.00 32.54 36.37 6.90 26.58 49.23 74.00 -24.77 Horizontal
9748.00 27.37 38.27 9.00 25.30 49.34 74.00 -24.66 Horizontal
12185.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 2717 31.85 5.40 24.01 40.41 54.00 -13.59 Vertical
7311.00 25.62 36.37 6.90 26.58 42.31 54.00 -11.69 Vertical
9748.00 20.27 38.27 9.00 25.30 42.24 54.00 -11.76 Vertical
12185.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4874.00 26.03 31.85 5.40 24.01 39.27 54.00 -14.73 Horizontal
7311.00 24.34 36.37 6.90 26.58 41.03 54.00 -12.97 Horizontal
9748.00 19.08 38.27 9.00 25.30 41.05 54.00 -12.95 Horizontal
12185.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11g Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 33.88 31.89 5.46 23.96 47.27 74.00 -26.73 Vertical
7386.00 32.81 36.49 6.93 26.79 49.44 74.00 -24.56 Vertical
9848.00 29.05 38.62 9.05 25.26 51.46 74.00 -22.54 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 32.70 31.89 5.46 23.96 46.09 74.00 -27.91 Horizontal
7386.00 31.51 36.49 6.93 26.79 48.14 74.00 -25.86 Horizontal
9848.00 27.86 38.62 9.05 25.26 50.27 74.00 -23.73 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 25.65 31.89 5.46 23.96 39.04 54.00 -14.96 Vertical
7386.00 24.41 36.49 6.93 26.79 41.04 54.00 -12.96 Vertical
9848.00 20.92 38.62 9.05 25.26 43.33 54.00 -10.67 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 24.44 31.89 5.46 23.96 37.83 54.00 -16.17 Horizontal
7386.00 23.36 36.49 6.93 26.79 39.99 54.00 -14.01 Horizontal
9848.00 19.41 38.62 9.05 25.26 41.82 54.00 -12.18 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 36.05 31.79 5.34 24.07 49.11 74.00 -24.89 Vertical
7236.00 32.54 36.19 6.88 26.44 49.17 74.00 -24.83 Vertical
9648.00 26.33 38.07 8.96 25.36 48.00 74.00 -26.00 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 34.82 31.79 5.34 24.07 47.88 74.00 -26.12 Horizontal
7236.00 31.30 36.19 6.88 26.44 47.93 74.00 -26.07 Horizontal
9648.00 2512 38.07 8.96 25.36 46.79 74.00 -27.21 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 27.74 31.79 5.34 24.07 40.80 54.00 -13.20 Vertical
7236.00 24.38 36.19 6.88 26.44 41.01 54.00 -12.99 Vertical
9648.00 18.12 38.07 8.96 25.36 39.79 54.00 -14.21 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 26.51 31.79 5.34 24.07 39.57 54.00 -14.43 Horizontal
7236.00 23.14 36.19 6.88 26.44 39.77 54.00 -14.23 Horizontal
9648.00 16.91 38.07 8.96 25.36 38.58 54.00 -15.42 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 35.08 31.85 5.40 24.01 48.32 74.00 -25.68 Vertical
7311.00 33.39 36.37 6.90 26.58 50.08 74.00 -23.92 Vertical
9748.00 28.24 38.27 9.00 25.30 50.21 74.00 -23.79 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 33.86 31.85 5.40 24.01 47.10 74.00 -26.90 Horizontal
7311.00 32.17 36.37 6.90 26.58 48.86 74.00 -25.14 Horizontal
9748.00 27.02 38.27 9.00 25.30 48.99 74.00 -25.01 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 26.85 31.85 5.40 24.01 40.09 54.00 -13.91 Vertical
7311.00 25.24 36.37 6.90 26.58 41.93 54.00 -12.07 Vertical
9748.00 19.91 38.27 9.00 25.30 41.88 54.00 -12.12 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 25.63 31.85 5.40 24.01 38.87 54.00 -15.13 Horizontal
7311.00 24.02 36.37 6.90 26.58 40.71 54.00 -13.29 Horizontal
9748.00 18.69 38.27 9.00 25.30 40.66 54.00 -13.34 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H20) Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 33.49 31.89 5.46 23.96 46.88 74.00 -27.12 Vertical
7386.00 32.41 36.49 6.93 26.79 49.04 74.00 -24.96 Vertical
9848.00 28.75 38.62 9.05 25.26 51.16 74.00 -22.84 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 32.28 31.89 5.46 23.96 45.67 74.00 -28.33 Horizontal
7386.00 31.18 36.49 6.93 26.79 47.81 74.00 -26.19 Horizontal
9848.00 27.54 38.62 9.05 25.26 49.95 74.00 -24.05 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 25.27 31.89 5.46 23.96 38.66 54.00 -15.34 Vertical
7386.00 2427 36.49 6.93 26.79 40.90 54.00 -13.10 Vertical
9848.00 20.56 38.62 9.05 25.26 42.97 54.00 -11.03 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 24.06 31.89 5.46 23.96 37.45 54.00 -16.55 Horizontal
7386.00 23.04 36.49 6.93 26.79 39.67 54.00 -14.33 Horizontal
9848.00 19.35 38.62 9.05 25.26 41.76 54.00 -12.24 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 33.40 31.82 5.36 24.05 46.53 74.00 -27.47 Vertical
7266.00 33.61 36.28 6.89 26.47 50.31 74.00 -23.69 Vertical
9688.00 27.01 38.13 8.98 25.34 48.78 74.00 -25.22 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 32.16 31.82 5.36 24.05 45.29 74.00 -28.71 Horizontal
7266.00 32.36 36.28 6.89 26.47 49.06 74.00 -24.94 Horizontal
9688.00 25.77 38.13 8.98 25.34 47.54 74.00 -26.46 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 25.25 31.82 5.36 24.05 38.38 54.00 -15.62 Vertical
7266.00 25.36 36.28 6.89 26.47 42.06 54.00 -11.94 Vertical
9688.00 18.67 38.13 8.98 25.34 40.44 54.00 -13.56 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4844.00 24.01 31.82 5.36 24.05 37.14 54.00 -16.86 Horizontal
7266.00 2411 36.28 6.89 26.47 40.81 54.00 -13.19 Horizontal
9688.00 17.43 38.13 8.98 25.34 39.20 54.00 -14.80 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 34.31 31.85 5.40 24.01 47.55 74.00 -26.45 Vertical
7311.00 33.83 36.37 6.90 26.58 50.52 74.00 -23.48 Vertical
9748.00 27.86 38.27 9.00 25.30 49.83 74.00 -24 17 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 33.09 31.85 5.40 24.01 46.33 74.00 -27.67 Horizontal
7311.00 32.62 36.37 6.90 26.58 49.31 74.00 -24.69 Horizontal
9748.00 26.71 38.27 9.00 25.30 48.68 74.00 -25.32 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 26.05 31.85 5.40 24.01 39.29 54.00 -14.71 Vertical
7311.00 25.59 36.37 6.90 26.58 42.28 54.00 -11.72 Vertical
9748.00 19.57 38.27 9.00 25.30 41.54 54.00 -12.46 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 24.83 31.85 5.40 24.01 38.07 54.00 -15.93 Horizontal
7311.00 24 .38 36.37 6.90 26.58 41.07 54.00 -12.93 Horizontal
9748.00 18.42 38.27 9.00 25.30 40.39 54.00 -13.61 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Highest
Peak value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 32.59 31.88 5.44 23.97 45.94 74.00 -28.06 Vertical
7356.00 32.90 36.45 6.91 26.70 49.56 74.00 -24.44 Vertical
9808.00 28.45 38.52 9.03 25.27 50.73 74.00 -23.27 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 31.36 31.88 5.44 23.97 44.71 74.00 -29.29 Horizontal
7356.00 31.67 36.45 6.91 26.70 48.33 74.00 -25.67 Horizontal
9808.00 27.29 38.52 9.03 25.27 49.57 74.00 -24.43 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency E:\ifl AFnatli?:ra CLits)l': Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 24.36 31.88 5.44 23.97 37.71 54.00 -16.29 Vertical
7356.00 2435 36.45 6.91 26.70 41.01 54.00 -12.99 Vertical
9808.00 19.96 38.52 9.03 25.27 42.24 54.00 -11.76 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4904.00 23.13 31.88 5.44 23.97 36.48 54.00 -17.52 Horizontal
7356.00 23.12 36.45 6.91 26.70 39.78 54.00 -14.22 Horizontal
9808.00 18.80 38.52 9.03 25.27 41.08 54.00 -12.92 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2 “* means this data is the too weak instrument of signal is unable to test.
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